
RESOURCE. RECOVERY FROM SEWAGE 
TREATMENT PLANTS (STPs) 

A DISSERTATION 
Submitted in partial fulfillment of the 

requirements for the award of the degree 

of 

MASTER OF TECHNOLOGY 
in 

CONSERVATION OF RIVERS AND LAKES 

D. SURESH KUMAR 

.4 

'!fir• I 

ALTERNATE HYDRO ENERGY CENTRE 
INDIAN INSTITUTE OF TECHNOLOGY ROORKEE 

ROORKEE - 247 667 (INDIA) 

JUNE, 2007 



CANDIDATE'S DECLARATION 

I hereby declare that the work which has been presented in the dissertation 

entitled "RESOURCE RECOVERY FROM SEWAGE TREATMENT PLANTS" in 

partial fulfillment of the requirements for the award of the degree of Master of 

Technology in Conservation of Rivers and Lakes, submitted in Alternate Hydro 
[...]
STP's. Saharanpur and Sonepat have FAB based STP's. Rishikesh and Periyakulam have 
WSP based STP's. 

The ASP and UASB based sewage treatment plant are biogas producing plants. 

The FAB and WSP based plants are not capable of producing biogas. But the produced 

gases are not fully utilised. Most of the gases are flared up. So, it should be monitored to 

utilise the full strength of biogas and reduce the electricity charges to be paid to the 

electricity board. 

The WSP based sewage treatment plants are well maintained leading to prevention 

of pollution of the river and at the same time drawing the full opportunity to recover the 

cost by way of resource recovery. 

From the net present worth analysis of resource recovery, it is found that, the most 

economical option is WSP in the areas having availability of land with low cost (upto Rs. 

60.00 Iakhs/hectare). In the areas of high land cost (over Rs. 60.00 lakhs/hectare), then 

the UASB based technology is the economic option. If O& M Charges are properly 

monitored, ASP technology will also be economical. FAB technology is costlier than the 

other technologies. With acute shortage of land and higher degrees of treatment, FAB 

technology may be adopted. With the increase in land demand, Batch Reactor based 

treatment technology may be a good option. 

I!1 



RESOURCE RECOVERY FROM SEWAGE TREATMENT PLANTS 

CONTENTS 

TITLE Page 
SI.No. No. 

Candidate's Declaration i 

Acknowledgment ii 

Abstract iv 

Content vi 
List of Tables xii 

List of Figures xiv 
List of Charts xv 

List of Abbreviations xvi 

CHAPTER 1 INTRODUCTION 1 
1.1 General 1 

1.2 The Resource Recovery Options from STPs 1 

1.3 Direct Benefits of Treatment Designed For Resource Recovery 2 

1.4 What Can We Do Now 4 

CHAPTER 2 LITERATURE REVIEW 5 

2.1 Examples Of Resource Recovery From Sewage 5 

2.1.1 	Biodiesel From Fat, Oil & Grease in Sewage 5 

2.1.2 	Biogas From Sewage 5 

2.1.3 	Biogas From Sludge 6 

2.1.4 	Biodiesel, Metals, and Minerals from Sludge 6 

2.1.5 	Electricity & Heat From Co-Generation 7 

2.1.6 	Electricity from Biogas-Powered Fuel Cells 8 

2.1.7 	Water-Source Heat Pumps 8 

2.1.8 	Electricity from Sewage-Powered Fuel Cells 8 

2.1.9 	Water from Sewage 9 

2.2 Recycling of Wastewater and Sludge in Salix Plantations 9 

2.2.1 	Willow Biomass Plantations in Sweden 9 

vi 



CHAPTER 3 DIFFERENT RESOURCE RECOVERIES 11 
3.1 Biogas 11 

3.1.1 Biogas 11 

3.1.2 Composition of Biogas 11 
3.1.3 Biogas Plant 12 
3.1.4 Biogas And Energy 12 
3.1.5 Environmental Benefits of Anaerobic Digestion Systems 12 

3.2 Biomass 14 

3.2.1 Biomass 14 

3.2.2 The Chemical Composition of Biomass 14 

3.2.3 Where Does Biomass Come From? 14 

3.2.4 Environmental Benefits 15 

3.2.5 Methods of Generating Energy from Biomass 16 

3.3 Cogeneration 17 

3.3.1 Cogeneration - Electricity and Hot Water 17 

3.3.2 Interconnection 17 

3.4 Sewage Sludge and Manure 17 

3.4.1 Treatment of Biosolids 17. 
3.4.2 Sewage Sludge Use and Disposal 18 

3.4.2.1 Land Application 	. 18 

3.4.2.2 Sludge Incineration 19 

3.4.2.3 Surface Disposals 20 

3.4.2.4 Conclusion: Sewage Sludge Disposal and Use 21 

3.5 Aquaculture and Sewage Water Treatment 21 

3.5.1 Sewage-Fed Culture 22 

3.5.2 Normal Management Practices 22 

3.5.3 Carp Polyculture is practiced in most of these waters 22 

3.5.4 Problems Related To Sewage-Fed Culture Systems 22 

3.5.5 Solutions 22 

3.5.6 Aquaculture-Based Sewage Treatment Plant (ASTP) 23 

3.5.7 Design &Construction of a Model to treat 1 MLD Sewage 23 

vii 



3.6 

4.1 

HK 

4. 4.3 

	

3.5.8 	Duckweed Culture 	 24 

	

3.5.9 	Fish Culture 	 24 

Metal Removal and Phosphorus Recovery 	 25 

3.6.1 	Source Control 	 26 

3.6.2 	Metal Removal 	 26 

3.6.2.1 	Leaching With Acid 	 26 

3.6.2.2 	Phosphorus Recovery 	 27 

3.6.3 	Utilisation for Building Material 	 28 

Resource Recovery from Faecal Sludge Using Wetlands 	 29 

	

CHAPTER 4 RESOURCE RECOVERY FROM SOME EXISTING 	31 
STPs 

Sewage Treatment Plants At Chennai 	 31 

4.1.1 	Features of Sewage Treatment Plant at Koyambedu 	31 

	

4.1.2 	Present Status 	 32 

	

4.1.3 	Total Expenditure for the Year 2005-2006 	 33 

	

4.1.4 	Projected Gas Production 	 35 

	

4.1.5 	Power Generation as per the Production of Biogas 	35 

	

4.1.6 	Power Generation Thro' Gas Engine 	 36 

	

4.1.7 	Zero Discharge Plant at CPCL, Manali, Chennai 	37 

	

4.1.7.1 	Process 	 37 

	

4.1.7.2 	Ultrafiltration 	 37 

4.1.7.3 	Cost Concern 	 38 

Sewage Treatment Plant at Haridwar 	 38 

	

4.2.1 	Previous History 	 38 

	

4.2.2 	Sewage Treatment Plant 	 38 

	

4.2.3 	Influent and Effluent Characteristics 	 39 

	

4.2.4 	Total Expenditure for the Year 2005-2006 	 39 

	

4.2.5 	Resource Recovery 	 40 

	

4.2.6 	Projected Gas Production 	 41 

 Sewage Treatment Plant at Lucknow 42 

4.3.1 Existing Status of Sewage Disposal 42 

4.3.2 Technology Adopted 42 

viii 



4.4 

4.5 

4.7 

4.3.3 Description of Each Unit 

4.3.4 Effluent of STP 

4.3.5 Salient Features 

4.3.6 Advantages of the Sewage Treatment Plant 

Sewage Treatment Plant at Pimpri Chinchwad-Pune 

4.4.1 Salient Features of STP 

4.4.2 Features & Benefit of FAB 

4.4.3 Sludge Production 

4.4.4 Influent & Effluent Characteristics 

Sewage Treatment Plant at Saharanpur 

4.5.1 Location and Topography 

4.5.2 Performance of Sewage Treatment Plant 

4.5.3 Influent & Effluent Characteristics 

4.5.4 Details of units of STP 

4.5.5 Total Coliform and Fecal Coliform 

4.5.6 Total Expenditure for the Year 2005-2006 

4.5.7 Resource Recovery 

4.5.8 Gas Production 

Sewage Treatment Plant at Sonepat 

4.6.1 Location and Topography 

4.6.2 Performance of Sewage Treatment Plants 

4.6.3 Influent & Effluent Characteristics 

4.6.4 Salient Features of STP 

4.6.5 Total Expenditure for the Year 2005-2006 

4.6.6 Resource Recovery 

4.6.7 Gas Production 

Sewage Treatment Plant at Rishikesh 

4.7.1 Salient Features of STP 

4.7.2 Previous Condition 

4.7.3 Ganga Action Plan Phase-I 

4.7.4 Influent and Effluent Characteristics 

42 

43 

43 

44 

46 

46 

47 

47 

47 

48 

48 

48 

49 

49 

49 

50 

50 

51 

51 

51 

52 

52 

53 

54 

55 

55 

56 

56 

56 

56 

57 

ix 



4.7.5 	Resource Recovery 57 
4.7.6 	Total Expenditure for the Year 2005-2006 58 

4.8 Sewage Treatment Plant at Periyakulam 58 
4.8.1 	General 58 
4.8.2 	History of the Scheme 59 
4.8.3 	Scheme in Brief 59 
4.8.4 	Resource Recovery from STP 61 
4.8.5 	Expenditure 61 

4.9 Summary of STPs 62 

CHAPTER 5 ANALYSIS OF RESOURCE RECOVERY 63 
5.1 Power Generation 63 
5.2 Cost Comparison of Technologies 64 
5.3 Expenditure and Recovery 64 
5.4 Projected Sludge Production 66 
5.5 Full Utilisation of Resource Recovery 67 
5.6 Cost Analysis 69 
5.7 Cost-Benefit Analysis for 1 MLD Plant 70 
5.8 General Findings 72 

5.8.1 	Chennai 72 

5.8.2 	Haridwar 73 
5.8.3 	Lucknow 74 
5.8.4 	Pimpri Chinchwad- Pune 75 
5.8.5 	Saharanpur 75 
5.8.6 	Sonepat 76 

5.8.7 	Rishikesh 77 

5.8.8 	Periyakulam 77 

CHAPTER 6 CONCLUSIONS 79 
APPENDIX 1 81 
APPENDIX 2 83 
APPENDIX 3 84 
APPENDIX 4 85 

x 



APPENDIX 5 86 
APPENDIX 6 87 
APPENDIX 7 89 

APPENDIX 8 90 
REFERENCES 93 

xi 



LIST OF TABLES 

TABLE 	 TABLES 
NO 

2.1.4.1 	Metals and Minerals in Sewage 
3.5.1 	Total Area Required 
4.1.1.1 	Characteristics of Untreated Sewage 
4.1.2.1 	Characteristics of Biogas at Koyambedu STP 
4.1.3.1 	Sewage Treatment Plants at Chennai 
4.1.3.2 	Expenditure for all the Plants 

4.1.3.3 Revenue Yield from Resource Recovery 2005-2006 
4.1.4.1 	Projected Vs. Actual Gas Production 
4.1.5.1 	Energy Production from Biogas 
4.1.6.1 	Generation / Consumption Report 

4.1.6.2 Annual Expenditure, R. R. And Power Generation 
4.2.2.1 	Salient Features of STP 
4.2.4.1 	Total Expenditure for the Year 2005-2006 
4.2.5.1 	Resource Recovery 
4.2.6.1 	Energy Production from Biogas 
4.3.5.1 	Salient Features 
4.3.5.2 	Influent & Effluent Characteristics 
4.4.1.1 	Salient Features of STP 
4.4.2.1 	Features & Benefits of FAB 
4.4.4.1 	Influent & Effluent Characteristics 
4.5.3.1 	Influent & Effluent Characteristics 
4.5.4.1 	Details of Units of STP 

4.5.5.1 	Total Coliform and Fecal Coliform 

4.5.6.1 	Total Expenditure for the Year 2005 

4.5.7.1 	Total Resource Generation 

	

4.6.3.1 	Influent & Effluent Characteristics 

	

4.6.4.1 	Salient Features of the STP 

PAGE 

NO 

7 

25 

32 

33 

33 

34 

35 

35 

35 

36 

36 

39 

40 

41 

41 

43 

44 

46 

47 
47 
49 

49 

49 

50 

51 

52 
53 

xii 



4.6.5.1 Total Expenditure for the Year 2005-2006 54 
4.6.6.1 The Average Gas Production / Day 55 
4.7.1.1 Salient Features of STP 56 
4.7.5.1 Resource Recovery 58 
4.7.6.1 Total Expenditure for the Year 2005-2006 58 
4.8.4.1 Resource Recovery from STP 61 
4.8.5.1 Annual Maintenance Charges 61 
4.9.1 Summery of STPs 62 
5.1.1 Comparison of Power Generation 63 

5.2.1 Cost Comparison 64 

5.3.1 Comparison of Resource Recovery for All STPs 65 

5.4.1 Projected Sludge Production 66 

5.5.1 Comparison of all STP's of Full Utilisation of Resource Recovery 68 
5.6.1 Cost Analysis for 1 MLD Plant 70 

5.7.1 Revised Cost-Benefit Analysis 71 



LIST OF FIGURES 

FIGURE FIGURES PAGE 
NO NO 
1.3.1 Aerobic vs. Anaerobic Treatment 3 

3.5.7.1 Plan for Aquaculture Treatment system for domestic sewage 24 

4.1.1 Inlet of Water 31 

4.1.2 Primary Clarifier 31 

4.1.3 Primary Settling Tank 31 

4.1.4 Secondary Settling Tank 31 

4.2.1 View of Primary Clarifier 39 

4.2.2 Secondary Settling Tank 39 

4.3.1 FAB Reactor 44 

4.4.1 Bar screen and grit chamber 48 

4.4.2 FAB reactors - 1 & 2 48 

4.4.3 Final Clan-settler 48 

4.4.4 Sludge sump and Thickener 48 

4.5.1 Gas Engine 51 

4.5.2 Gas Holder 51 

4.6.1 Polishing Pond 52 

4.6.2 UASB Reactor 52 

4.7.1 View of STP 57 

4.7.2 Inlet Water 57 

4.7.3 View of Pond 57 

4.7.4 Outlet Chamber 57 

4.8.1 Sewage Farm 60 

4.8.2 Silk Cotton trees 60 

4.8.3 Palm trees 60 

4.8.4 Coconut trees 60 



LIST OF CHARTS 

Chart Charts Page 

No. No. 

5.1.1 Comparison of Power Generation For 1 Mid Plant 64 

5.3.1 Comparison of Revenue Generated from Resource recovery with 66 

Expenditure for 1 MLD Plant 

5.4.1 Projected Sludge Production per 1 MLD Plant 67 

5.5.1 Comparison of Revenue Generated from Resource recovery of full 69 

utilisation with Expenditure for 1 MLD 

5.7.1 Cost-Benefit Analysis for 1 MLD Plant 72 

xv 



LIST OF ABBREVIATIONS/NOTATIONS 

SL. ABBREVIATIONS/ DESCRIPTION 

NO NOTATIONS 
1 FOG Fat, oil, and grease 
2 CND$ Canadian Dollar 
3 STORS Sludge-To-Oil Reactor System 
4 CRD Central Regional District 
5 BRCM Bamboo reinforced cement mortar 
6 BGP Biogas Plant 
7 PFCCB Pre-fabricated cement concrete blocks 
8 HDP high density plastic 
9 ACC Asbestos Cement Concrete 
10 CMWSS Board Chennai Metropolitan Water Supply and Sewerage Board 
11 STP Sewage Treatment Plant 
12 BOD Bio-chemical Oxygen Demand 
13 COD Chemical Oxygen Demand 
14 TSS Total suspended solids 
15 TS Total solids 
16 VSS Volatile suspended solids 
17 CH4 Methane 
18 CO2 Carbon dioxide 
19 H2S Hydrogen sulfide 
20 m.c Moisture content 
21 vol % Volume percentage 
22 MLD Million litre per day 
23 CPCL Chennai Petrochemical Corporation Limited 
24 MFL Madras Fertilisers Limited 
25 MPL Madras Pesticides Limited 
26 mg/1 Milligram per litre 
27 kg Kilogram 
28 cu.m. Cubic metre 
29 m3 Cubic metre 

xvi 



30 m2 Square metre 
31 C.V Calorific Value 
32 kWh Kilo watt hour 
33 MWh Mega watt hour 
34 kJ Kilo joule 
35 MJ Mega joule 
36 kl / hr Kilo litre per hour 
37 TTP Tertiary Treatment Plant 
38 RO Bank Reverse Osmosis Bank 
39 HRT Hydraulic Retention Time 
40 IPSs Intermediate Pumping Stations 
41 MPS Main Pumping Station 
42 ASP Activated Sludge Process 
43 FAB Fluidised Aerobic Bed Bioreactor 
44 UASB Upflow Anaerobic Sludge Blanket 
45 WSP Waste Stabilisation Pond 
46 SWD Sewage Water Depth 
47 MPN Most Probable Number 
48 MLSS Mixed Liquid Suspended Solid 
49 . MLVSS Mixed Liquid Volatile Suspended Solid 
50 SVI sludge volume index 
51 F/M ratio Food / Micro-organism Ratio 
52 E-coli Escherichia coliform 
53 YAP Yamuna Action Plan 
54 sq. km Square Kilometer 
55 MSL Mean Sea Level 
56 MgNH4PO4 Ammonium Magnesium Phosphate 
57 SETAC The Society of Environmental Toxicology and Chemistry 

xvii 



CHAPTER 1 

INTRODUCTION 

1.1 GENERAL 

Resources are diminishing due to the vast utilization of Energy for meeting day to 

day demand in the 'competition and threats' environment. Exponential growth of 

population further puts pressure on energy heavily. 

Biologically produced energy has been identified as an attractive alternative to the 

increasingly scarce fossil fuel supplies. Resource recovery from waste fetches revenue 

and makes the environment safe and healthy. Since the Energy Recovery from Sewage 

Treatment Plants is of the nature of 'non conventional' i.e. 'renewable energy source', it is 

eco friendly and increases sustainability. 

Anaerobic fermentation of organic waste leading to biogas generation is one such 

process which has considerable potential to supplement energy supplies. Apart from the 

economic advantages, biogas recycling has great environmental benefits because primary 

material can be saved and pollution loads from conventionally produced energy can be 

minimized. 

The use of renewable energy makes the environment 'clean and green'. The 

recoverable items in solid, liquid and gaseous forms from STP and their values are 

explained in this dissertation. 

1.2 THE RESOURCE RECOVERY OPTIONS FROM STPs 

When issues of sewage, municipal solid waste, air pollution and climate change 

are considered in isolation, we limit the scope and creativity of our solutions. European 

municipalities are showing how green energy can be derived from several waste streams 

at the same time, and how waste-to-energy infrastructure can effectively treat sewage and 

also reduce inner-city air pollution and greenhouse gases. Countries like Sweden are 

dealing with sewage and municipal solid waste in concert, so that energy recovery plants 

convert organic materials from garbage, offal from abattoirs, and sludge from sewage 

plants in single processes. 

F' 



For example: l  

➢ There are 3,000 biogas plants in Europe, producing methane from.  sewage 
treatment plants and from organic municipal waste. 

> Sweden runs 5,300 vehicles and much of its transit system on biogas. Replacing 

diesel with biodiesel or biogas (natural gas) in buses and cars which will reduce 

particulate emissions and will also reduce greenhouse gases by 30,000 tonnes/year 

> Sweden is enacting environmental legislation which will require that 60% of 

phosphates be recovered from municipal sewage. 

The public has been given very little information about the benefits of treating 

sewage through processes designed to recover resources, despite the fact that resource 

recovery is well established elsewhere: searching Google with the keywords "sewage" + 

"biogas" yields 400,000 pages. 

We have an opportunity to take a more holistic 'approach to pollution by dealing 

with liquid and solid waste streams, and reducing their combined environmental impacts 

on water, land, and air. 

We can recover from sewage treatment plants: 

> Biodiesel from fat, oil and grease 

> Biogas from other organic material 

> Biodiesel from residual sludge 

> Fertilizers and metals from inorganic materials 

> District heating through sewage-source (water-source) heat pumps 
'➢  Water for reuse from water discharged 

1.3 DIRECT BENEFITS OF TREATMENT PLANTS DESIGNED FOR 
RESOURCE RECOVERY 

Sewage treatment plants designed for resource recovery are less expensive to 

operate than traditional aerobic plants. We need the right kind of sewage treatment. 

Traditional treatment relies on aerobic micro organisms to convert the organic energy in 

wastewater to carbon dioxide and biomass (sludge). The process consumes significant 

amounts of chemicals and electricity, but consuming electrical energy to get rid of 
[...]
sludge, the acid is neutralised and the metals is precipitated as a metal hydroxide sludge. 

The three alternatives there: 

> Chemical leaching with sulphuric acid at pH-level 1.5. 

> Microbial leaching with addition of sulphur, which by the action of sulphidQ 

oxidising bacteria is transformed to sulphuric acid. 

S+ 1.5 O2 +H2O —+ SO42- +2H+  

26 



➢ Microbial leaching with addition ferrous sulphate. The ferrous ions are by iron 

bacteria oxidised to ferric ions, which oxidises the metal sulphide to soluble. 

sulphate. 

An acid solution is obtained by addition of sulphuric acid and precipitation of 

ferric hydroxide: The largest solubilization was obtained with microbial leaching through 

addition of sulphur. Biological leaching reduces the costs for chemicals, but the sludge 

has to be aerated, which increases the capital cost. However, the aeration oxidises the 

metal sulphides to soluble sulphate, which increases the metal solubilization. 

If an ion exchanger is used the metal ions can be transferred from the sludge to the 

ion exchanger, and a high degree of solubilization can be reached at a higher pH-level. 

However, the ion exchanger has to be separated from the sludge, which can be achieved 

if a magnetic ion exchanger is used, which is separated from the sludge with use of a 

magnetic drum. 

3.6.2.2 PHOSPHORUS RECOVERY 

Instead of removing the impurities as metals from the sludge the nutrient in the 

sludge can be recovered and used as fertiliser in the agriculture. The nutrients in the 

sludge are potassium, calcium, phosphate and nitrogen. Of these nutrients phosphate is 

most important to recover. Phosphate fertiliser is produced by mining of phosphate ores. 

More than 300. different phosphate minerals are available, but only apatite (calcium 

phosphate, Ca3 (PO4)2) is used for production of fertiliser. In 1995 the world phosphate 

rock production was 160 000 ton per year (as P205), having tripled over the last 40 years. 

About 90% of this is used as fertiliser. At this rate of consumption the known apatite 

reserves have been estimated to last for a period up to 1000 years. However, if the present 

increase in world population and the increasing need for fertiliser for food production is 

taken into account, the supply of phosphate may well be crucial within a century. 

Since nitrogen- is the main part of the atmosphere the supply for nitrate is 

unlimited. Recovery of nitrogen shall be done if the energy required for recovery is less 

than the energy consumed by producing from nitrogen gas. 

In the studies to find solutions for a sustainable sludge handling at centralised 

municipal wastewater treatment plants phosphorus recovery has been the main issue. In 

27 



the wastewater treatment process phosphorus is precipitated and transferred to the sludge 

phase. This process can be both chemical with addition of iron or aluminium salts and 

biological. In the chemical process is phosphorus precipitated as ferrous or aluminium 

phosphate. In the biological process is phosphorus at aerobic conditions taken up by the 

micro-organisms. Also without salt addition some chemical precipitation will occur with 

metal ions in the wastewater. The phosphate in the sludge will therefore be present as 

both metal phosphate precipitations and incorporated in the biomass. During anaerobic 

digestion the biomass will be converted to methane gas and the phosphate will be 

released to the supernatant. The degree of phosphate release during digestion will thus 

depend on the degree of biological phosphorus removal in the treatment process. The 

phosphate released during digestion can be recovered from the supernatant by 

precipitation. 

3.6.3 UTILISATION FOR BUILDING MATERIALS  
One resource in sludge is the inorganic materials that can be used for production 

of building materials. Any environmental hazardous contaminants are bound as mineral 

to the material and utilisation of sludge reduces mining of raw material for production of 

building material. If the nutrients are recovered the sludge must otherwise be deposited 

for instance on a waste disposal site. 

The content of sludge from water treatment plants depends mainly on the 

chemicals used for coagulation of suspended particles in the raw water. The high 

aluminium content of a sludge produced at water treatment with aluminium salts makes it 

useful for production of aluminous cement. 

There are a number of useful by-products that can be derived from municipal 

sewage sludge, including: 

> Concrete products made from sludge ash, such as reinforced-concrete pipes 

> Lightweight aggregate made from sludge ash to replace natural aggregate used in 

water-permeable bricks and building construction materials 

> Compressed baked blocks, based on press and bum technology whereby the 

pressed molded sludge ash is burned at a temperature of about 1050 degrees 

28 



Celsius to manufacture durable interlocking bricks that it can be used as for 

pavement and park landscaping. 

Sludge melted slag where the sludge is heated up to 1500 °C, the organic matter is 

decomposed and burnt, and the remaining inorganic matter is melted to a liquid 

state. When cooled and solidified, this melted inorganic matter, referred to as 

sludge melted slag, has half the volume of sludge ash and is highly stable with no 

dissolution of heavy metals contained in the slag. Several uses for sludge melted 

slag have been investigated, including its use in road bed or construction materials. 

All of these applications make use of a valuable resource that would otherwise be wasted. 

3.7 RESOURCE RECOVERY FROM FAECAL SLUDGE USING WETLANDS 

A large part of the urban population in low-income *countries is not served with 

proper sanitation. Although the public health aspects are of great importance, the options 

for the recovery of the resources in faecal sludge should not be overlooked. From the 

perspective that waste is a mixture of valuable resources, faecal sludge should not only be 

treated and disposed of in a safe and environmental manner, but its components (i.e. 

water, nutrients, organic matter) should be applied for other purposes e.g., for fertilisation 

or the production of biomass1°. 

Although not much is reported about faecal sludge treatment and reuse, there are 

some possibilities for treatment and reuse on a small scale. The treatment of faecal sludge 

on a neighbourhood scale has certain benefits and drawbacks compared with centralised 

treatment. Neighbourhood scale treatment can result in lower transportation cost of the 

sludge. After treatment the sludge has a higher solids content which makes it cheaper to 

transport the sludge to more remote areas. 

Faecal sludges are sludges of variable consistency collected from so-called on-site 

sanitation systems, such as latrines, non-sewered public toilets, septic tanks and aqua-

privies. To some extent, it can be compared with sewage sludge, which is a co-product of 

conventional wastewater treatment processes. This means that processes for the treatment 

and disposal of sewage sludge might be applicable for faecal sludge treatment. 

For the treatment of sewage sludge, different technologies have been developed 

and are applied in most of the industrialised countries. Not all of these treatment 

29 



processes aim at resource recovery. Sludge treatment processes as mechanical sludge 

dewatering and incineration require high-tech installations and consume a lot of energy. 

For example, sludge dewatering by sedimentation and composting of the sludge can be 

done with much lower energy input. 

Constructed wetlands for the treatment of faecal sludge might be a powerful tool to 

raise the quality of life of local communities in developing countries. The waste can be 

treated as a valuable resource, since the yields of wetlands are valuable products. 

Resource recovery from faecal sludge can take place in different ways: 

➢ A direct reuse of the faecal sludge in agriculture or aquaculture (e.g. fertilisation, 

soil conditioning). 

➢ The reuse of the effluent of treatment systems, such as ponds and wetlands (e.g. 

irrigation, fertilisation). 

> The reuse and further treatment of the biomass produced in wetlands or ponds (e.g. 

composting, energy production, production of building materials, animal feed and 

fibres). 

The integration of faecal sludge treatment and the production with wetlands leads 

to promising systems in which waste is a valuable resource. 



CHAPTER 4 

RESOURCE RECOVERY FROM SOME EXISTING STPs 

4.1 SEWAGETREATMENT PLANTS AT CHENNAI 

4.1.1 FEATURES OF SEWAGE TREATMENT PLANT AT KOYAMBEDU 
Chennai Metropolitan Water Supply and Sewerage Board (CMWHSS Board) is 

having 9 sewage treatment plants with a total treatment capacity of 481 MLD. These 
treatment plants consist of conventional primary and secondary treatment with 
disinfections of coliform. The Koyambedu sewage treatment plant (Koyambedu STP) is 
one of the recently commissioned treatment plants with 60MLD capacity. The 
Koyambedu STP consists of pre treatment for removal of floating matters and grit and the 
primary treatment for removal of settleable solids. In addition, the secondary treatment 
for biological degradation of organic matter and followed by disinfections for coliform 
removal. The treatment Plant gets an inflow of 60 MLD of untreated sewage" l 

Figure 4.1.1: Inlet of Water Figure 4.1.2: Primary Clarifier 

Figure 4.1.3: Primary Settling Tank Figure 4.1.4: Secondary Settling Tank 

31 





TABLE 4.1.1.1: Characteristics of Untreated Sewage at Koyambedu STP' 1  
S1. No Parameters Unit Quantity 

1 BODs, at 20°e mg/L 380-410 

2 COD mg/L 910-960 

3 Total suspended solids mg/L 450-550 

4 pH mg/L 6.5-6.9 

5 Total solids mg/L 1800-1950 

6 Oil and Grease mg/L 5-10 

At Koyambedu STP, single stage anaerobic digestion process is adopted to treat 

the primary and secondary sludge. The average sludge inflow to the digester is 480m3/d. 

The specific gravity of sludge is 1.01-1.02. The biogas production from the sludge is 0.5-

0.9 m3/kg of volatile suspended solids (VS S) destroyed. 

The bioconversion of organic matter takes place in the digesters with biogas 

recovery. The digested sludge from the digester is conditioned by polyelectrolyte dosing 

and fed into the centrifuge for dewatering. The digester sludge is disposed as manure and 

the supernatant liquid is returned back to the primary clarifier. 

A gas engine of 625 kW capacity produces electric power using biogas as a fuel. 

The exhaust gas from the gas engine is dispersed into the atmosphere through the stack of 

15m height. 

4.1.2 PRESENT STSTUS 

At present 2500 m3/day of biogas is generated and the generated biogas is 

purified using water scrubber column and moisture trap for the removal of H2S and 

moisture content respectively. The purified biogas is stored in the gas holding tank and is 

used as a fuel for gas engine to generate electric power. Characterization of biogas after 

purification at Koyambedu STP is shown in Table: 4.1.2.1. 

32 



TABLE 4.1.2.1: Characteristics of Biogas at Koyambedu STP 
Sl. No Constituents Unit Desirable * 

composition 
Available 

Composition 
1 Methane (CH4) vol % 70-90 65 — 67 
2 Carbon dioxide CU2) vol % <20 30 — 32 
3 Hydrogen sulfide (H2S) vol % <0.001 0.04 - 0.06 
4 Moisture content vol % Preferably absent 1.0 - 1.5 
5 Trace gases vol % Preferably absent 1-3.45 

Desirable composition given as per the operation & maintenance manual issued by the gas engine manufacturer 

From the Table, it can be seen that CO2, H2S and moisture content in the biogas 

exceeds the desirable limits and hence it is required to enhance the quality of biogas. At 

present the biogas engine produces 471 kW of electric power at Koyambedu STP against 

the design capacity of 625 kW (25% short fall). It was found that this reduction in power - 

generation of gas engine is due to the presence of high concentration of CO2 and moisture 

content in the biogas. Hence there is a need for further purification of biogas to reduce 

CO2 and moisture content in the biogas.16  

4.1.3 TOTAL EXPENDITURE FOR THE YEAR 2005-2006 

The details of sewage treatment plants in Chennai city, their capacity and the total 	- 

expenditure incurred for the year 2005-2007 is furnished in the tables 4.1.3.1 and 4.1.3.2. 

TABLE 4.1.3.1: Sewage Treatment Plants at Chennai 

ZONE 
NO 

NAME OF 
THE ZONE 

CAPACITY OF THE 
PLANT(MLD) ACTUAL 

INFLOW 
EFFLUENT 

DISCHARED INTO 
OLD NEW TOTAL 

1 Kodunkaiyur 80 110 270 150 Buckingham canal 
2 Kodunkaiyur 80 

3A Koyumbedu 34 60 94 85 Koovam River 
3B Nesappakkam 23 40 63 45 Adaiyar River 
4 Perungudi 45* 54 54 75 Buckingham canal 

ro1u11guu1 uiu piacu was conuemneu in 1y D aue to munaation of tsucKmgham canal. So it is proposed to 

construct a new plant of 54 MILD at Perungudi. 

33 



TABLE 4.1.3.2: Expenditure for All the Plantsl I  

S1.No 0 & M COSTS for the year 2005-2006 

(For 4 old plants) 

Rs. in lakhs Rs. in lakhs 

1 Repairs and Machineries 121.25 
2 E.B.Power charges 477.80 
3 Administration charges 5.79 

Electricity 2.63 

Telephone 2.16 

Entertainment, Printing, 
Conveyance, Miscellaneous 

1.00 

4 Staffs Salary 44.20 
5 Security Service Charges 31.56 

Total 680.60 

Cost for 1 MLD = 680.60/ 217 = Rs.3.136 lakhs. 
Power production = nil 

Expenditure for the New Plants 

6 Annual Maintenance Charges for the 4 new plants(Annual 

Tender) 

Rs. 10.00 lakhs per month each including E.B.Charges 

480.00 

Total Electricity consumption per 

year(4745MWHX4.20X 1000 = Rs. 199.29 lakhs) 
199.30 

Total 679.30 

Cost for 1 MLD = 679.30/ 264 = Rs.2.573 lakhs. 

Total Expenditure 1359.90 

Expenditure for 1MLD = Rs.1359.9 lakhs /481MLD = 	Rs.2.827 lakhs 

34 



TABLE 4.1.3.3: Revenue Yield from Resource Recovery 2005-200615  

SI.No RESOURCES Rs. in lakhs 
1 Sale of Sewage treated water to CPCL, MFL, and MPL 

a rate of Rs. 8.25 per kl. 
639.25 

2 Sale of Gross per Year 6.00 
3 Sewage received from residences thro' lorries 48.00 

Total 693.25 
Recovery from 1MLD Rs. 693.25 lakhs/481 MLD 1.441 

4.1.4 PROJECTED GAS PRODUCTION 

The gas produced per million litre of sewage is 172 m3 (Appendix 1). The 

projected gas production vs. the actual gas production is given in Table 4.1.4.1. 

TABLE 4.1.4.1: Projected vs. Actual gas production17  

Location of Gas produced Capacity  Projected gas Actual gas 
S1.No STP per million litre in MLD production in production 

of sewage in m3 m3 in m3 
1 Kodunkaiyur 172 110 18920 4500 
2 Ko ambedu 172 60 10320 2500 
3 Nesappakkam 172 40 6880 1700 
4 Perungudi 172 54 9288 2300 

Total 264 45408 11000 

4.1.5 POWER GENERATION AS PER THE PRODUCTION OF BIOGAS 
C.V.of Biogas is 21.24 MJ/kg (Appendix 1). Energy production for 1 m3 biogas@21.24 

mJ/m3 =2.04 kWh/day. At Kodunkaiyur, Energy production / day = 4500 X2.04 = 9180 

kWh/day=9.18 MWh/day. 

TABLE 4.1.5.1: Energy Production from Biogas17  

S1.No Location of 
STPs 

Biogas 
production 

in m3 

C.V.of 
Biogas 
MJ/m3 

Energy production 
for 1 m3 biogas 
@21.24 MJ/m3 

Energy production /day 

kWh/day MWh/day 
1 Kodunkaiyur 4500 21.24 2.04 kWh 9180 9.18 
2 Koyambedu 2500 21.24 2.04 kWh 5100 5.10 
3 Nesappakkam 1700 21.24 2.04 kWh 3468 3.47 
4 Perungudi 2300 21.24 2.04 kWh 4692 4.69 

Total Energy production per day MWh/day 22.44 MWh 

Annual Gas Production: 22.44 MWh X 365 days 8191 MWh 

Total Electricity savings per year@ Rs4.20 per unit Rs. 344.00 lakhs 

35 



4.1.6 POWER GENERATION THRO' GAS ENGINE 

As per the Operation and maintenance register of the Enviro Control Associates 

(I) Pvt Ltd., Chennai Metropolitan Water Supply and Sewerage Board 60MLD Sewage 

Treatment Plant — Koyambedu", the generation and consumption of gas through gas 

engine is prepared and shown in Table 4.1.6.1. 

TABLE 4.1.6.1: Generation / Consumption Report 
Month Engine Hrs Cumulative 

Operating Hrs 

Power Generation 

(KWH) 
Gas Consumption 

(m3) 

September'05 22:00 22 9600 3699 
October' 05 181:08 202 63 900 26514 

November'05 297:52 500 94500 38571 
December'05 283:00 783 86900 35761 
January'06 444:58 1228 138900 56926 
February'06 369:45 1596 120800 49711 
March'06 578:58 2175 198600 81280 
April'06 -387:41 2562 143200 58688 
May'06 256:00 2818 108200 44344 

1-6-06 to 5-6-06 44:00 2862 19500 7959 
Average 9 Hrs. per day 984100 

Total Power Generated as per log book = 984100 kWh for 2862 hours. The Power 

Generated per hour is 343.9 kWh. The Power Generated per day (9 hrs.) is 3095 kWh (3 

MWh). Total power production is 13 MWh per day). The Annual Power Production 

is4745 MWH @ Rs. 4.20per unit, Total Electricity savings per year is Rs. 199.29 lakhs. 

The Actual Electricity savings per 1 MLD is Rs. 0.755 lakhs/year. The Cost of theoretical 

Power savings is Rs.344.00 lakhs/year. The Cost of E.B. Power savings per 1MLD is Rs. 

1.30 lakhs/year (Appendix 1). 

TABLE 4.1.6.2: Annual Expenditure, R. R. and Power Generation 
SI.No STP Annual Annual Power generation as Actual Power 

Expenditure Resource per the volume of gas generation 
Recovery produced 

Cost Cost 
Rs. In lakhs Rs. In lakhs MWH Rs. in lakhs MWH Rs. in lakhs 

1 All 1160.60 693.25 8191 344.00 4745 199.29 

8 STPs 

36 



4.1.7 ZERO DISCHARGE PLANT AT CPCL, MANALI, CHENNAI14  

India's leading Refinery owned by Indian Oil _ Corporation Ltd., have set up 

sewage Recycling Plant for Treating Sewage from Chennai Metro and reusing the same 

for various utility application in refinery. The Chennai Petroleum Corporation Limited is 

situated in Manali in Tiruvallur District, Tamil Nadu, about 12 KM from Chennai City. 

The Zero Discharge Project is located at TTP Plant at a distance of 2-3 kms from the 

Refinery plant area. In order to utilize the latest state-of-art of technology, CPCL 

concentrated on eco-friendly process, viz., Ultrafiltration for RO pretreatment in Zero 

Discharge Project. The Zero Discharge Project is a 150 KL / hr capacity Ultra filtration 

plant with associated units. 

4.1.7.1 PROCESS 

The treated effluent from guard pond of refinery effluent treatment plant and 

treated sewage from intermediate storage pond of TTP is pumped to the equalization 

pond at the zero discharge plant site. The equalized water is dosed with ferric chloride for 

coagulation and allowed to settle. The clear water overflow is collected in the filter feed 

tank. Hypo is dosed in this tank. The clear water from the filter feed tank is pumped to 

the up flow filters (3 Working +1 Standby) to remove the suspended solids. The filtered 

water from the up flow filter is collected in the Ultrafiltration feed tank for further 

pumping to Ultra filtration Unit. 

4.1.7.2 ULTRAFILTRATION 

The ultra filtration feed pump pumps the water at a velocity of 2 m/sec from the 

fibre side to the shell side of the membrane. It is the dead end filtration mode, where the 

membrane traps all the turbidity, suspended solids, colloids, bacteria, etc. and pure water 

comes out of the Ultrafilter hollow fibre. Typically, the process is run with a constant 

permeate flow. Consequently the Trans Membrane Pressure TMP (Differential Pressure 

between feed and permeate side) will increase during filtration. A periodical back flush 

using permeate is required to control the increase of TMP thru the backwash system. 

During backwash all accumulated particles are removed. Along with this, 

membrane inside surface is cleaned from the adherent of scales and microorganism. This 

37 



is done thru backwash system involving forward flushing, backwash including chemical 

cleaning with Hypo 200 ppm or HCl 150 ppm and final forward flushing18. 

4.1.7.3 COST CONCERNI5  

The plant cannot run without water even for a single day as it would result in a 

loss of over Rs 60 crore a day in turnover. In Tamil Nadu, water is a costly commodity. 

And sometimes, one cannot get it whatever the cost as happened a few years ago when 

the plant had to be shutdown for want of water resulting in losses of crores of rupees. 

During the first year of operation, the cost of water will be Rs. 61 per 1,000 litres, about 

the same amount was paid by CPCL to Metro water for purchasing water. Even sewage 

water, which CPCL buys from the Chennai Metropolitan Water Supply and Sewerage 

Board (Metro water), costs Rs 8.25 a kilolitre. So, it has embarked on a major exercise to 

become self-sufficient in water. The refinery needs about 30 MLD water a day. The 

sources are water supply by Metro water about 20 MLD and recycling Chennai's sewage 

and the refinery's discharge. CPCL also has a sewage-recycling unit that gives it about 

8.5 MLD water after treating 11 - MLD of sewage. Treated sewage water cost works out to 

about Rs 30-35 a kilolitre, about half that of the freshwater bought from Metro water's 

4.2 SEWAGE TREATMENT PLANT AT HARIDWAR 

4.2.1 PREVIOUS HISTORY 

The 72 km long sewerage system with five pumping stations at Haridwar was 

built in the year 1938. When Ganga Action Plan was started in 1986, the pumping plants 

and accessories were not functioning properly, the sewer lines were almost choked and, 

as a consequence, about 34 million liters per day (MLD) effluent was polluting the river 

Ganga due to over flowing of sewage through 10 drains. There was no sewage treatment 

plant and untreated sewage was utilized for agricultural purpose infrequently in an area of 

40 hectares owned by the Haridwar Municipality. 

4.2.2 SEWAGE TREATMENT PLANT 

The STP was commissioned in the year 1993 on Activated Sludge Process (ASP) 

with a capacity of 18 MLD. An additional 80 hectares of agricultural land was developed 

for sewage farming by laying about 4 kms of sewage farming channels. 

38 



Figure 4.2.2: Settling Tank 

TABLE 4.2.2.1: Salient Features of STP 
S1.No Units Values 
1 Screen chamber 1 no 
2 Grit chamber 3 no 
3 Primary settling tank 3 nos.-16 m dia 7 m depth-6MLD capacity, 2 to 3 

hrs. Retention time 
4 Aeration tank 3 units —16 m x 16 m- continuous flow 
5 Secondary settling tank HRT-2 to 3 hrs 
6 Thickener: To reduce the moisture content- before bio digeste 
7 Bio digester 7 days 
8 Gas Engine 368 kV x 1.2 = 441.6 kW 

Started with diesel and then with gas 
9 Sludge Drying Bed 7 days 

4.2.3 INFLUENT AND EFFLUENT CHARACTERISTICS 
In the STP, the domestic sewage with BOD and SS characteristics of about 180 

mg per liter and 255 mg per liter respectively is treated and these parameters are brought 
down to less than 20 mg per liter, respectively, which is better than the norms laid down 
for Ganga Action Plan. 

Now the excess sewage is bypassed into the river. There is a proposal for the construction 
of 26 MLD sewage treatment plant in the same campus is under the consideration of the 
government under Ganga Action Plan Phase -II. 

Figure 4.2.1: View of Primary Clarifier 

4.2.4 TOTAL EXPENDITURE FOR THE YEAR 2005-2006 
The total expenditure of the sewage treatment plant for the year 2005-2006 is 

obtained from the office of the Ganga Pollution Control Unit, Uttaranchal Peyjal Nigam, 
Haridwar, and is tabulated in Table 4.2.4.1. 

39 



TABLE 4.2.4.1: Total Expenditure for the Year 2005-2006 
S1.No Description Quantity Rate Unit Amount 

in Rs 
SUPERVISORY & OTHER STAFF 
1 Assistant Engineer(E&M) 1 no 28190 each 28190 
2 Junior Engineer(Civil) 1 no 21530 each 21530 
3 Junior Accountant 1 no 9230 each 9230 
4 UDC Senior Assistant 1 no 9230 each 9230 
5 LDC Typist 1 no 8200 each 8200 
6 Peon I no 6180. each 6180 
7 Lab Assistant 1 no 7100 each 7100 
8 Lab Attendant 2 no 6180 each 12360 
OPERATING & RUNNING STAFF 
9 Fitter I Class. I no 7100 each 7100 
10 Electrician I Class 1 no 7100 each 7100 
11 Electrician II Class 	. I no 6300 each 6300 
12 Sweeper & Gardener 2 no 6300 each 12600 
13 Operator 16 Nos 7100 each 113600 
14 Labour 44 Nos 3542 each 155848 

Total/month 404568 
Total per year 48,54,816 

ELECTRICITY CHARGES 
Load 	App. Running 

KW 	hours 

Unit 

rate 

Energy Consumed 

KW 

Energy 

Charges 

Meter 

Rent 

Total Elect. 

Charges 

245 	3400 2.90 833000 2415700 9000 24,24,700 
MAINTENANCE 
Repairs, Oil, Diesel, Chemicals etc. 6,00,000 

Grant total 78,79,516 
Rate per I MLD 4,37,800 

4.2.5 RESOURCE RECOVERY 

Resource recovery from the sewage has been a prominent facet of GAP works at 

Haridwar16  

1. Approximately, 120 hectares of land is being irrigated with treated sewage having 

dissolved Nitrogen and Phosphorous. 

2. The treated effluent is being sold at the rate of Rs 800 /hectare/year giving 

revenue of Rs 0.96 lakh/year. 

40 



3. About 2500 cum. of nutrient rich digested sludge cakes, which is an excellent bio-

fertilizer and soil conditioner, are sold to the farmers at the rate of Rs 80/cum to 

yield a revenue of Rs 2 lakh per year. 

4. Eucalyptus trees have been planted in the campus, giving a revenue of Rs 5 lakhs 

per year by way of sales from fuel wood trees. 

5. Sales to safety-match box factories, mature poplar trees will fetch Rs 40 lakhs in 

the year 2003. 

6. Also, available free land around the STP unit is being utilized by local farmers to 

grow vegetables by paying an annual lease of Rs 0.18 lakh per year. 

TABLE 4.2.5.1: Resource Recovery 

S1.No Resource Recovery Rs in lakh /year 

1 Treated effluent at the rate of Rs 800 /hectare/year 0.96 

2 Digested sludge cakes, of Rs 80/cum 2.00 

3 Eucalyptus trees 5.00 

4 Mature poplar trees, Rs 40 lakhs/ 5 years 8.00 

5 Growing vegetables by paying an annual lease 0.18 

Total 16.14 

4.2.6 PROJECTED GAS PRODUCTION 13 

The gas produced per million litre of sewage = 96 m3 (Appendix 2). The 

projected Biogas production is 1728 m3. The Actual Biogas production is 430 m3. 

C.V.of Biogas is 21.24 MJ/kg (Appendix 2) 

TABLE 4.2.6.1: Energy Production, from Biogas 
SI. 
No 

Location of 

STPs 

Biogas 

production 

in m3/day 

C.V.of 

Biogas 

MJ/m3 

Energy production for 1 

m3 biogas@21.24 MJ/m3 

Energy production/day 
kWh/day MWh/day 

1 Kankhal 430 21.24 2.04 kWh 877.2 0.88 
Total Energy production per day 0.88 

Cost of E.B. Power savings = 0.88 MWh/day X365 days X 3.00 X1000 =Rs.963600/year. 
Cost of E.B. Power savings per 1MLD = Rs.963600 / 18 MLD = Rs. 0.54 lakhs/year. 

41 



Power Generation Thro' Gas Engine 

At present, the gas is being utilized for running of DFG during power breakdown 

only and the rest is being flared. 

4.3 SEWAGE TREATMENT PLANT AT LUCKNOW 

4.3.1 EXISTING STATUS OF SEWAGE DISPOSAL21  

The sewerage system in Lucknow town was first provided in 1918. Subsequently 

more and more sewers were laid as the town grew in size. Prior to its development as 

Gomti Nagar, the site used to be the sewage farm. In the absence of a disposal facility, at 

present all sewage is discharged directly into the River Gomti. Assuming the present 

water supply to be 475 MLD and waste water as 75% of it, the total waste water 

generated is approximately 356 MLD of which only 42 MLD is treated at the Daulatganj 

Sewage Treatment Plant with the balance 314 MLD being directly discharged into the 

river without treatment. 

At present there is only one treatment plant at Daulatganj with a capacity of 42 

MLD. The rest of the sewage discharges directly into the river. Under the National River 

Conservation Programme, the construction of a sewage treatment plant at Kakraha with a 

capacity 345 MLD based on UASB technology with application of effluent on land for 

irrigation has been sanctioned as part of the Gomti pollution prevention works. 

4.3.2 TECHNOLOGY ADOPTED 

This Sewage Treatment Plant is based on the Fluidized Aerobic Bed (FAB) 

technology. Since the process is aerobic hence air is supplied to sewage in which micro 

organism metabolize the soluble and suspended organic matter. Part of the organic matter 

is synthesis in to new cells and part is oxidized to carbon dioxide and water, so this 